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o

ZHEJIANG HAICHUAN SECURITY SUPPLIES CO.,LTD
JIAODAO INDUSTRIAL ZONE,JIAODAO TOWN,WUYI COUNTY,ZHEJIANG PROVINCE

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A)Reflective tape(High Reflective Fabric(Pol))
Sample Color : (A)Silver
Style No. . HC-002B

Proposed Care Instruction

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date :  Nov 19, 2024

Testing Period : Nov 19, 2024 - Nov 22, 2024

Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at hitps://www.sgs.com/en/Terms-and-Conditions, Attention is drawn to the limitation of liability,

Indemnification and jurisdiction issues defined therein. Any holder of this document is advised that Information contained hereon reflects
the Company's findings at the time of its intervention enly and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted

to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
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High-visibility clothing - Test methods and requirements (EN ISO 20471:2013+A1:2016)

Conclusion A Remark
Clausg 6.2 Retroreflection after PASS

Abrasion

Clau_se 6.2 Retroreflection after PASS

Flexing

Clause 6.2 Retroreflection After PASS

Folding At Cold Temperatures

Clause 6.2 Retroref_lectlon After PASS

Temperature Variation

Clause 6.2 Retroreflection Under PASS

The Influence Of Rainfall

Remark(s) : PASS=Meet General Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Ow-é

Sara Guo (Account Executive)
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Test Result

High-visibility clothing - Test methods and requirements
EN ISO 20471:2013+A1:2016

Clause 6.2 Retroreflection after Abrasion
(Clause 7.3&7.4.1, 1ISO 12947-2:2016, Martindale Wear & Abrasion Tester: 9kPa Pressure, 5000cycles)

Separate Performance Retroreflective Material

Measured value Minimum Requirement
Entranc | Observation (cd/(Ix. m?)) Orientation (cd/(Ix. m?)) Result
e Angle Angle 0° 90° Sensitive Orientation Non-orientation (Pass/Fail)
Sensitive Sensitive
5° 12' 379 361 No 100 | 75 100 Pass
Clause 6.2 Retroreflection after Flexing
(Clause 7.3&7.4.2, 1ISO 7854:1995, method A, 7500cycles)
Separate Performance Retroreflective Material
Measured value Minimum Requirement
Entranc | Observation (cd/(Ix. m?)) Orientation (cd/(Ix. m?)) Result
e Angle Angle 0° 90° Sensitive Orientation Non-orientation (Pass/Fail)
Sensitive Sensitive
5° 12' 392 383 No 100 | 75 100 Pass
Clause 6.2 Retroreflection after Folding at cold temperatures
(Clause 7.3&7.4.3, 1ISO 4675:2017, (-20£2) °C)
Separate Performance Retroreflective Material
Measured value Minimum Requirement
Entranc | Observation (cd/(Ix. m?)) Orientation (cd/(Ix. m?)) Result
e Angle Angle 0° 90° Sensitive Orientation Non-orientation (Pass/Fail)
Sensitive Sensitive
5° 12' 402 382 No 100 | 75 100 Pass
Clause 6.2 Retroreflection after Temperature Variation
(EN 1SO 20471:2013+A1: 2016 Clause 7.3&7.4.4)
Separate Performance Retroreflective Material
Measured value Minimum Requirement
Entranc | Observation (cd/(Ix. m?)) Orientation (cd/(Ix. m?)) Result
e Angle Angle 0° 90° Sensitive Orientation Non-orientation (Pass/Fail)
Sensitive Sensitive
5° 12' 403 396 No 100 | 75 100 Pass
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Clause 6.2 Retroreflection under the influence of rainfall
(EN ISO 20471:2013+A1: 2016 Clause 7.3&7.4.5&Annex C)

Separate Performance Retroreflective Material

Entrance Observation Measuredrr\llza lue {cd/(lx. Minimum Requirement Result
Angle Angle 0 90° (cd/(Ix. m?)) (Pass/Fail)
5° 12' 230 226 100 Pass

Sample Photo

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple

Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***

Scan to see the report
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